
41

Hole Cutting Tool HC-450

Main Components

3

34

5

1 4
2

8

9

32

33

1

6

30

29

28

27

31

9

22

23

19

24

25
26

2121

20

19
18

17

1615

14

12

13

11

10

7

8

Ref. Catalog
No. No. Description

1 59382 Gib Screw (2)
2 59337 Warning Label
3 45420 Screw, #10-24 x 3/8"
4 46985 Lock Washer #10
5 59407 Ground Spacer
6 59092 Pinion (2)
7 53072 Bearing (3)
8 36387 Split Roll Pin 3/16" x 1" (3)
9 34342 Roll Pin, 3/16" x 15/16" (4)

10 70797 Feed Shaft, 120V/230V
70802 Feed Shaft, 100V

11 58957 Handwheel
12 59132 Chuck Key – Jacobs Style

59057 Chuck Key – JIS Style
13 59102 Key Keeper
14 32115 Handle Assembly w/Nut
15 32120 Handle
16 32130 Swivel Nut
17 58987 Friction Ring
18 32135 Chain Screw
19 59187 Wear Pad with Screws (4)
20 40990 Roll
21 59192 Soc. Flat Hd. Screw, #10-24 x 1/2" (8)
22 32555 Wire Ring
23 59012 Chain Assembly
24 41035 Knurl Pin
25 59017 Wave Washer
26 59182 Retaining Ring
27 58997 Level Vial Assembly
28 58977 Base Assembly w/Posts
29 58992 Wear Plate
30 40260 Soc Head Cap Screw, #10-24 x 1/2"
31 59377 Flat Head Screw, 5/16" - 18 x 1"
32 59247 Chuck with Key – Jacobs Style

59022 Chuck with Key – JIS Style
33 59027 Bearing (6)
34 59177 Compression Spring (3)

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.




